Nomenclature - cuve-plateau / Parts list - bowl-plate / Stic-
kliste - Kessel-reibscheibe / Nomenclatura - Vasca-Piano /

Nomenclatura - Cuba-Plato

epl G| By Désignation / Description Pos [Teile-Nr | Mge. Bezeichnung
1 |0D2999 | 1 | Flexible / Flexible hose 1 10D2999| 1 Schlauch
2 |0D2998 | 1 Arrivée d’eau + gicleur / Water inlet + jet 2 |0D2998| 1 Wasserzufuhr + Spritzdiise
2 O\L/)%ig 632 1 Siquszrscle I/ Lid 3 | Voir5 | 1 | Abdeckung
oint/ Sea ;
5 {0D3196 | 1 | Couvercle équipé / Lid assembly s |00106| 1 | Deckel complet
6 |0D0607 | 4 | Vis CL M5x16 (jeu de 10) / M5 x 16 CL 6 |0D0607| 4 | Schraube CL M5x16 (10-er Satz)
screw (set of 10)
7 |0D3197 | 1 | Plateau tole / Sheet metal plate 7{0D3197| 1 | Blechplatte
8 |Voir11 | 1 | Moyeu/Hub 8 [Voir11 [ 1 | Nabe
9 |0D2297 | 4 | Rondelle CS M5 (jeu de 10) / M5 CS washer 9 [0D2297| 4 | Scheibe CS M5 (10-er Satz)
(set of 10) 10 |0D0579| 4 | Mutter Hu M5 (10-er Satz)
10 [0D0579 | 4 | Ecrou HU M5 (jeu de 10) / M5 Hex nut (set 11 |0D3198| 1 Nabe komplett
of10) 12 |653316 | 1 | Scheibe komplett
11 10D3198 | 1 | Moyeu équipé / Hub assembly 13 |0D3199| 2 | Schraube Eco Syn TCB Posidrive 5x10
12 1653316 | 1 P_Iateau équipé / Plat_e assembly (4-er Satz)
13 [0D3199 | 2 | Vis éco syn TCB posidriv 5x10 (jeu de 4) 14 | voir 15 | 1 Ablenker
_ /5x10 syn TCB Posidriveco screw (set of 4) 15 loD3200! 1 Ablenker + Schrauben
14 | Voir 15 | 1 | Déflecteur / Deflector X
15 [0D3200 | 1 | Déflecteur + visserie / Deflector + screws etc 16| Voir 19 | 1 | Standardkessel
16 | Voir 19 | 1 | Cuve standard / Standard bowl 17 |0D6315| 2 | Griff Kessel
17 |0D6315 | 2 | Poignée cuve / Bowl handle 18 [0D2228| 4 Schraube FB M5x12 (10-er Satz)
18 |0D2228 | 4 | Vis FB M5x12 (jeu de 10) / M5 x 12 FB 19 |0D3201| 1 Standardkessel + Griffe
screw (set of 10) 20 [0D3202| 1 Standardkessel komplett
19 10D3201 | 1 | Cuve standard + poignées / standard bowl 21 10D3203]| 1 Muschelkessel
+ handles . 22 |0D3204| 1 | Muschelkessel komplett
20 (0D3202 | 1 gt:\ézs:g%%?/\r/? complete / Complete 23 |0D3448| 1 Muschelsche?be
21 |10D3203 | 1 | Cuve moules / Mussels bow! 241653486 | 1 Muschelscheibe komplett
22 |0D3204 | 1 | Cuve moules compléte / Complete mussels
bowl
23 |0D3448 | 1 | Plateau moules / Mussels plate
24 1653486 | 1 Plateau moules équipé / Mussels plate
assembly
N°| Cod. | Qt Designazione N.|Cédigo | Qt Descripcion
1 10D2999 | 1 Flessibile 1 10D2999 | 1 Latiguillo
2 |0D2998 | 1 Ingresso acqua + ugello 2 |0D2998 | 1 Entrada de agua + boquilla
3 | Voir5 |1 Coperchio 3 | Voir5 [ 1 Tapa
4 |10D3502( 1 Guarnizione 4 10D3502 | 1 Junta
5 (0D3196| 1 Gruppo coperchio 5 |0D3196 | 1 Tapa equipada
6 |0D0607 | 4 | Vite CL M5x16 (set x10) 6 [0D0607 | 4 | Tornillo CL M5x16 (juego x 10)
7 |0D3197 | 1 Piano lamiera 7 |0D3197 | 1 Plato chapa
8 [Voir11 | 1 Mozzo 8 | Voir11 | 1 Cubo
9 (0D2297 | 4 Rondella CS M5 (set X10) 9 |0D2297 | 4 | Arandela CS M5 (juego X10)
10 |0D0579 | 4 | Dado HU M5 (set da 10) 10 |0D0579 | 4 | Tuerca HU M5 (juego x 10)
11 [0D3198| 1 Gruppo mozzo 11 |0D3198 | 1 Cubo equipado
12 1653316 | 1 Gruppo piano 12 1653316 | 1 Plato equipado
13 |0D3199| 2 | Vite eco syn TCB posidriv 5x10 (set da 4) 13 |10D3199 | 2 | Tornillo eco sin TCB pozidrivox10 (juego 4 u.)
14 | Voir15 | 1 Deflettore 14 | Voir15 | 1 Deflector
15 {0D3200| 1 Deflettore + viti 1510D3200 | 1 Deflector + tornillos
16 | Voir19 | 1 Vasca standard 16 | Voir 19 | 1 Cuba estandar
17 |0D6315| 2 Impugnatura vasca 17 |0D6315| 2 | Asade cuba
18 |0D2228 | 4 | Vite FB M5x12 (set di 10) 18 |0D2228 | 4 | Tornillo FB M5x12 (juego x 10)
19 10D3201 | 1 Vasca standard + impugnature 19 10D3201 | 1 Cuba estandar completa + asas
20 [0D3202 | 1 Vasca standard completa 20 |0D3202 | 1 Cuba estandar completa
21 (0D3203 | 1 Vasca cozze 21 {0D3203 | 1 Cuba mejillones
22 (0D3204 | 1 Vasca cozze completa 22 {0D3204 | 1 Cuba mejillones completa
23 (0D3448| 1 Piano cozze 23 [0D3448 | 1 Plato mejillones
24 1653486 | 1 Gruppo piano cozze 24 1653486 | 1 Plato mejillones equipado

T5E FR 07 07




Vue éclatée - cuve plateau/ Exploded view bowl plate /
Explosionszeichnung - Kessel-Reibscheibe /
Esploso - Vasca-piano / Despiece - Cuba-plato

<<

/

®
\\\\\\

>

v

A
0_[\Y/

G
Y/

i

B T5E FR 12 2010



HomeHknaTtypa: pe3epByap v nnactuHa / Lista pieselor

— cuva-disc

Mo3| Kog Kon-Bo Onvcanme

1 |0D2999| 1 LWnaHr

2 |0D2998| 1 MogBoa Boakl W Xuknep

3 [ Cm.5| 1 |Kpbiwka

4 |0D3502| 1 | Mpoknaaka

5 |0D3196] 1 | Kpbiwka B cbope

6 [(0D0607| 4 | BuHT CL M5x16 (10 wT.)

7 |0D3197| 1 MeTtannuyeckas nnactuHa

8 [Cm. 11| 1 Crynuua

9 (0D2297| 4 | LWaiba CS M5 (10 wr.)

10 |0D0579| 4 | Taitka HU M5 (10 wr.)

11 |0D3198| 1 Crynunua B cbope

12 |653316| 1 | MNnactnHa B cbope

13 |0D3199| 2 | Bunt ECO SYN TCB Posidrive 5x10 (4 wr.)
14 |Cm. 15| 1 | OedonekTop

15 |0D3200| 1 | dedpnektop v pe3bboBoi kpenex

16 |Cm. 19| 1 | CtaHgapTHbIN pesepsyap

17 |0D6315] 2 | PykosaTka pesepByapa

18 (0D2228| 4 | BuHt FB M5x12 (10 w.)

19 |0D3201| 1 | CtaHOapTHbIN pe3epByap U PYKOSTKM
20 |0D3202( 1 | CtaHzapTHbI pe3epByap B cbope
21 |0D3203| 1 | Pesepyap ans mugun

22 |0D3204| 1 | Pesepsyap ans muaui B cbope
23 |0D3448| 1 [MnacTtuHa gna muanin

24 653486 1 MnactuHa ans muani B coope

Nr [ Cod [Cant. Denumire
1 |10D2999| 1 Furtun

2 |0D2998| 1 | Admisie apa + jiclor

3 [ Voir5| 1 | Capac

4 |0D3502| 1 Garnitura

5 |0D3196] 1 | Ansamblu capac

6 [0D0607| 4 | Surub CL M5x16 (setde 10)
7 |0D3197| 1 Disc tabla

8 | Voir11| 1 Butuc

9 |0D2297| 4 | Saiba CS M5 (set de 10)

10 |0D0579| 4 | Piulita HU M5 (set de 10)

11 [0D3198| 1 | Ansamblu butuc

12 1653316 1 Ansamblu disc

13 [0D3199| 2 | Surub Eco-Syn TCB Pozidrive 5x10 (set de 4
14 | Voir 15| 1 Deflector

15 |0D3200[ 1 | Deflector + suruburi

16 | Voir 19| 1 Cuva standard

17 |0D6315| 2 Maner cuva

18 |0D2228| 4 | Surub FB M5x12 (set de 10)
19 |0D3201| 1 Cuva standard + méanere

20 [0D3202[ 1 [ Cuva standard completa

21 |0D3203| 1 Cuva midii

22 [0D3204| 1 | Cuva midii completa

23 |0D3448| 1 Disc midii

24 1653486| 1 Ansamblu disc midii

T5E FR 01 2011




Bua B pa3bope: pesepByap v nnactuHa / Desen

descompus — cuva-disc

T5E FR 01 2011



Nomenclature - structure mécanisme / Parts list - structure
mechanism/ Stuckliste - Rahmen-Antrieb

Rep| Code |Qté scignati . 48 [0D0625| 1 | Rondelle CS L5 (jeu de10)/L5 CS washer
ltem| Part N°| Qty Désignation / Description (set of 10)
2% 1| Vis H5x12 (livrée avec le moteur) / 33 |0D0506 | 1 | Vis H M5x12 (jeu de 10) / M5 x 12 Hex screw
e t of 10)
H5 x 12screw (supplied with the motor) (set .
Rondelle LL5 (livrée avec le moteur) / LL5 g? 88;28; 1 ,\P/ﬁ“er / Bearing let / Comol hani
washer (supplied with the motor) 22 1007332 | 1 Pel_can[smg g:c;rgp et/ Comp ett()el mechanism
Clavette A 5x5x24 (livrée avec le moteur)/ 53 0KQ538| 1 Ja. '?r eqflj1|pe b 3ear|ng ass/e:;n Y 4 orofi
5x5x24 A key (supplied with the motor) f;’;’:n zg’a: rond S mousse /-3 round protile
28 |0D5307 | 1 | Poulie motrice 50Hz / 50Hz drive pulley e . .
29 {0D3205 | 1 | Moteur 1230V 50Hz standard équipé 11 230V || 2¢ [0Dasgg | 1 | eopier tre/ Filerunit
50Hz standard motor assembly 57 1005694 | 1 anf; sBearSrgge amping ring
0D3207 | 1 | Moteur 1 230V 50Hz version moules équipé / . .
1 230V 50Hz mussols version Mofor a‘;sepmbly 58 |0D2901| 3 | Vis H embase M6x16 (jeu de 10) / M6 x 16
30 {0D3208 |15 | Vis eco syn TCB pozidriv 6x20 (leu de 1)/ | | 9 bcaze| 3 Hex base screw (set of 10)
6x20 syn TCB Posidrive eco screw (set of 10) 60 003489 | 1 | Flexible & tion @32 / 932 flexible drai
31 |0D6318 | 1 | Support moteur/ Motor support hoes)g € evacuation @32 / @92 Tiexible drain
32 |0D7341 | 1 Renfort cloison / Wall reinforcement ;
: : 61 |0D3211| 1 | Coude + raccord / 28. Elbow + connection
33 |0D6786 | 4 E’S'Zt*éf“q%’;m (jeu de 10) /M6 x 12 Hex screw | | 65 503031 | 1 | Passefil membrane (jeu de 10) / Membrane
. grommet (set of 10)
38 900319 | 1 | pirole / Collar 63 |0D1155 | 1 | Passefil clip / Grommet clip
36 |0D6038 | 1 Cloison / Partition 64 [0D1320 | 1 Cordon monophasé équipé / Single phase
. lead assembly
g; 88225? ? glginﬂzl}%;gi%?;g pillar 65 |0D5402 | 1 | Boitier de commandes / Control box
39 |0D6323 | 1 Arbrg | Shaft 66 [0KR665 | 1 Kit boutons circuit imprime / Printed
. . . circuitbuttons kit
40 1000726 | 1 ((ic;tjglfllg)GOG 6x36 (jeu de 5)/6 x 36 GOG pin 67 [0KJ586 | 1 Carte commande équipée / Control card
. assembly
41 |0HDO06 | 1 (Cs'eat"gﬁtg)c 4xdx18 (jeude 5)/4 x4 x 18 Ckey | | 6g lonogag | 5 | Entret. fix. circuitimprime (jeu de 6 ) / Printed
P : : circuit fixing spacer (set of 6)
42 |0KQS79 | 1 :gg}t(lsgtr(e;fzgf)x40x70eu de 5)/24 x40x 7 ip 69 |0KQ429| 1 | Carte de puissance monophasé / Single
" hase power card
43 |10D0035 | 2 | Roulement 6202 2RS / 6202 2RS bearin P
44 |0KQ704 | 1 | Joint torique 47x3/ 47 x 3 O-ring " 70 10D6328 | 1 | Support composants / Component support
45 |0D6324 | 1 | Entretoise / Spacer 71 10D3928 | 1 Relals temporise / Timer relay
46 |0D6051 | 1 | Poulie réceptrice 50Hz / 50Hz driven pulley 72 0D1031| 3 | Vis TF M6x10 (jeu x 10) / M6x10 TF (set x 10)
47 |0D3930 | 1 | Courroie poly v 4327 /432 j7 V-ribbed belt
. LII 47 |0D3930| 1 | Riemen Poly V 4327
PosjTeile-Nr Mge. Bezeichnung 48 |0D0625| 1 | Scheibe CS L5 (10-er Satz)
33 |0D0506| 1 | Schraube H M5x12 (10-er Satz)
26 1| Schraube H5x12 (mit Motor geliefert) 50 [0D7331| 1 | Lager
Scheibe LL5 (mit Motor geliefert) 51 (0D3209| 1 | Antrieb komplett
Keil A 5x5x24 (mit Motor geliefert) 52 10D7332| 1 | Lager komplett
28 |0D5307 | 1 | Antriebsscheibe 50Hz 53 |0KQ538| 1 | Runddichtung 3 Kunstschaum
29 (0D3205 | 1 | Motor 1230V 50Hz Standard komplett 54 |10D6201| 1 | Filtergehause
0D3207 | 1 | Motor 1 230V 50Hz Ausfiihrung Muscheln 56 |0D6200| 1 | Klemmschelle
30 |0D3208 (15 | Schraube Eco Syn TCB Posidrive 6x20 57 |0D5694| 1 | Boden
(10-er Satz) 58 |0D2901| 3 | Bundschraube M6x16 (10-er Satz)
31 |0D6318 | 1 | Motorhalterung 59 |0KQ363| 3 | FuB
32 |0D7341 | 1 | Bodenverstarkung 60 |0D3489| 1 | Abwasserschlauch @32
33 |0D6786 | 4 | Schraube H M6x12 (10-er Satz) 61 |0D3211| 1 | Kriimmer + Adapter
34 10D6319 | 1| Ring 62 |0D3031| 1 | Tiille Membran (10-er Satz)
351653314 |1 | Filter 63 |0D1155| 1 | Tillenklammer
g? 882%23 ; g?”gwand 64 |0D1320| 1 | Kabel einphasig komplett
o looeasd | 5 Flta” o 65 |0D5402| 1 | Steuergehduse
39 |0D6323 | 1 Wae‘ﬂ:c 66 [OKR665| 1 | Set Tasten gedruckte Schaltung
40 [0U0726 | 1 | Stift GO 6x36 (5-er Satz) O ool & | Aeuerkarte komplet
41 [OHDOOG | 1 | Keil C 4x4x18 (5-er Satz) standsring Befestigung gedruckte
42 |0KQ579 [ 1 | Lippendichtung 24x40x7 (5-er Satz) Schaltung (6-er Satz)
43 |0D0035 | 2 | Rollager 6202 2RS 69 |0KQ429| 1 | Leistungskarte einphasig
44 |0KQ704 | 1 | O-Ring 47x3 70 |0D6328| 1 | Halterung Bauteile
45 |0D6324 | 1 | Abstandsring 7110D3928| 1 | Zeitrelais
46 |0D6051 | 1 | Angetriebene Scheibe 50Hz 72 {0D1031| 3 | Schraube TF M6x10 (10-er Satz)
T5E FR 10 2012




Vue éclatée - Structure mécanisme / Exploded view structure
mechanism/ Explosionszeichnung - Rahmen-Antrieb

F T5E FR 10 2012



Nomenclatura - Struttura-Meccanismo/
Nomenclatura - Estructura-Mecanismo

N° | Cod. |Qt Designazione N° | Cédigo | Qt Descripcion

26 1 | Vite H5x12 (consegnata unitamente al motore) | | 26 1 | Tornillo H5x12 (suministrado con el motor)
Rondella LL5 (fornita con il motore) Arandela LL5 (suministrada con el motor)
Chiavetta A 5x5x24 (fornita con il motore) Chaveta A 5x5x24 (suministrada con el motor)

28 | 0D5307 | 1 | Puleggia motrice 50hz 28 [ 0D5307| 1 | Polea motriz 50Hz

29 | 0D3205| 1 | Gruppo motore 1 230V 50Hz standard 29 [0D3205( 1 | Motor 1 230V 50Hz estandar equipado

0D3207 | 1 | Motore 1 230V 50Hz versione cozze 0D3207| 1 | Motor 1 230V 50Hz versidn mejillones

30 | 0D3208 | 15| Vite eco syn TCB posidriv 6x20 (set da 10) 30 [0D3208( 15 | Tornillo eco sin TCB pozidriv 6x20 (juego 10 u.)

31 | 0D6318| 1 | Supporto motore 31 |0D6318| 1 | Soporte motor

32 | 0D7341| 1 | Rinforzo 32 | 0D7341| 1 | Refuerzo

33 | 0D6786 | 4 | Vite HM6x12 (setx 10) 33 [0D6786( 4 | Tornillo H M6x12 (juego x 10)

34 | 0D6319| 1 | Ghiera 34 [0D6319( 1 | Virola

35 | 653314 | 1 | Filtro 35 [ 653314 1 | Filtro

36 | 0D6038| 1 | Divisorio 36 |0D6038| 1 | Tabique

37 | 0D6320 | 3 | Asta 37 [ 0D6320( 3 | Montante

38 | 0D6321| 1 | Flangia 38 | 0D6321| 1 | Disco

39 | 0D6323 | 1 | Albero 39 [0D6323| 1 [ Arbol

40 | 0U0726| 1 | Coppiglia GO6 6x36 ( setda 5) 40 | 0U0726| 1 | Pasador GO6 6x36 (juego 5)

41 | OHDOO6| 1 | Chiavetta C 4x4x18 (setda 5) 41 |O0HD006| 1 | Chaveta C 4x4x18 (juego 5 u.)

42 | 0KQ579| 1 | Guarnizione labbro 24x40x7(set di 5) 42 |0KQ579| 1 | Junta labio 24x40x7(juego 5 u.)

43 | 0D0035| 2 | Cuscinetto 6202 2RS 43 | 0D0035| 2 | Cojinete 6202 2RS

44 | 0KQ704| 1 | O-Ring 47x3 /47 x 3 44 |0KQ704| 1 | Juntatdrica/47x3/47 x3

45 | 0D6324 | 1 | Traversino 45 | 0D6324| 1 | Distanciador

46 | 0D6051 | 1 | Puleggia ricettrice 50Hz 46 | 0D6051| 1 | Polea receptora 50Hz

47 |1 0D3930| 1 | Cinghia Poly v 432 j7 47 | 0D3930| 1 | Correa PoliV 4327

48 | 0D0625| 1 | Rondella Cs L5 (set X10) 48 | 0D0625| 1 | Arandela CSL5 (juego X10)

33 | 0D0506 | 1 | Vite HM5x12 (set x 10) 33 [ 0D0506( 1 | Tornillo HM5x12 (juego x 10)

50 [ 0D7331| 1 | Cuscinetto 50 | 0D7331| 1 | Cojinete

51 | 0D3209| 1 | Meccanismo completo 51 |0D3209| 1 | Mecanismo completo

52 | 0D7332| 1 | Gruppo cuscinetto 52 1 0D7332| 1 | Cojinete equipado

53 | 0KQ538| 1 | Guarnizione profilo rotondo 3 schiuma 53 |0KQ538[ 1 | Junta perfil redondo 3 espuma

54 | 0D6201 | 1 | Scatola del filtro 54 10D6201| 1 | Cajafiltro

56 | 0D6200| 1 | Ghiera di serraggio 56 | 0D6200| 1 | Abrazadera

57 | 0D5694 | 1 | Base 57 | 0D5694 1 | Fondo

58 | 0D2901 | 3 | Vite H base M6x16 (set da 10) 58 [0D2901| 3 | Tornillo H base M6x16 (juego x 10)

59 | 0KQ363| 3 | Piede 59 [0KQ363| 3 | Pie

60 | 0D3489| 1 | Flessibile evacuazione 232 60 [ 0D3489| 1 | Tubo evacuacién @32

61 [ 0D3211| 1 | Gomito + raccordo 61 | 0D3211| 1 | Codo + racor/ 28

62 | 0D3031| 1 | Occhiello membrana (set da 10) 62 [0D3031| 1 | Pasahilos membrana (juego 10 u.)

63 | 0D1155| 1 | Occhiello 63 | 0D1155| 1 | Clip asahilos

64 | 0D1320| 1 | Gruppo cavo monofase 64 | 0D1320| 1 | Cable monofasico equipado

65 | 0D5402| 1 | Scatola di comando 65 | 0D5402| 1 | Caja de mando

66 | 0KR665| 1 | Kit pulsanti circuito stampato 66 |O0KR665( 1 | Kit botones circuito impreso

67 | OKJ586 | 1 | Gruppo scheda di comando 67 | OKJ586| 1 | Tarjeta mando equipada

68 | 0D2848 | 5 | Traversino fisso circuito stampato (set da 6) 68 | 0D2848| 5 | Distanciador fij. circuito impreso (juego 6 u.)

69 | 0KQ429| 1 | Scheda di potenza monofase 69 |0KQ429| 1 | Tarjeta de potencia monofasica

70 | 0D6328| 1 | Supporto componenti 70 |0D6328| 1 | Soporte componentes

71 | 0D3928 | 1 | Relé temporizzato 71 | 0D3928| 1 | Relé temporizado

72 | 0D1031 | 3 | Vite TF M6x10 (set da 10) 72 [0D1031| 3 | Tornillo TF M6x10 (juego x 10)

T5E FR 10 2012




Meccanismo/ Despiece - Estructura- Mecanismo /
Bua B pa3bdope: mexaHu3m




HomMmeHKknartypa: mexaHusm / Lista pieselor — structura

mecanism
Mos.| Kog Kgg— OnvcaHme Nr.| Cod fant Denumire
26 1 | BuHT H5x12 (nocTaensieTcsi ¢ MoTopom)/ 26 1| 1 Surub H5x12 (livrat impreuna cu motorul)
[Llaiba LL5 (noctaBnsetcs ¢ MOTOpOM) galbvaAI\.LS (“;Ttﬁ fmpreuna cu motorul) |
LinoHka A 5x5x24 (MOCTaBMSIETCS C MOTOPOM) ana A 5x5x24 (livratd impreuna cu motorul)
- 28| 0D5307 | 1 Roata conducétoare 50 Hz
28 10D5307 1 1| Beywyit kwa 50 T 29| 003205 | 1 | Ansambl tandard 1.230 V/ 50 H
29 (0D3205 | 1 [Morop 1 230 B, 50 Iy, cTaHAapTHbiii, 8 cBope nsamplu motor standard 1259 n
003207 | 1 M 1230 B, 50T ’ o 6 0D3207 | 1 | Ansamblu motor versiunea midii 1.230 V 50 Hz
oTop 20 Lt AT MU, B COOPE 30| 0D3208 |15 | Surub Eco-Syn TCB Poxzidrive 6x20 (set de 10)
30 |0D3208 |15 |BuHT ECO SYN TCB Pozidrive 6x20 (10 wr.)
31({0D6318 | 1 | Suport motor
31 |0D6318 | 1 OcHoBaHue MoTOopa 321 0D7341 | 1 Amare
32 |0D7341 | 1 | ycuneHue 33| 0D6786 | 4 | Surub H M6x12 (set de 10)
33 |0D6786 | 4 |BuHT H M6x12 (10 WwT.) 34| 0D6319 | 1 Colier
34 10D6319 | 1 | Koxyx 35| 653314 | 1 | Filtru
35 (653314 |1 | DurbTp 36| 0D6038 | 1 | Perete despartitor
36 |0D6038 | 1 | Meperopoaka 37|0D6320 | 3 | Stalp de sustinere
37 |0D6320 | 3 | Croitka 38| 0D6321| 1 | Flansa
38 |0D6321 [ 1 | PnaHey 39| 0D6323 | 1 Arbore
39 |0D6323 [ 1 |Ban 40| 0U0726 | 1 | Stift GO6 6x36 (set de 5)
40 [0U0726 | 1 | LUnunbka GO6 6x36 (5 wT.) 41|0HDO006 | 1 | Pana C 4x4x18 (set de 5)
41 [0HDOO6 | 1 | LUnoHka C 4x4x18 (5 W) 42 [ 0KQ579 | 1 | Garnitura cu buza 24x40x7 (set de 5)
42 |0KQ579 | 1 | Mpoknaaka 24x40x7 (5 wr.) 4310D0035| 2 | Rulment 6202 2RS
43 [0D0035 | 2 | MoawnnHuk 6202 2RS 441 0KQ704 | 1 G_arnltu_ra inelara 47x3
44 |0KQ704 | 1 |Konblesas npoknaaka 47x3 451 0D6324 | 1 | Distantier .
46| 0D6051 | 1 Roata de curea condusa 50 Hz
45 10D6324 | 1 |Pacnopka X
o 471 0D3930 | 1 Curea Poly-V 432 j7
46 10D60ST | 1| Benomsiit wkuts 50 Ty 48| 0D0625 | 1 | Saibd CS L5 (set de 10)
47 |0D3930 | 1 |PemeHb V-06pasHoro ceyeHuns 432 j7
. 33| 0D0506 | 1 | SurubH M5x12 (set de 10)
48 |0D0625 | 1 |LWWanba CSL5 (10 wr) <
33 |0D0506 | 1 |Bukt H M5x12 (10 20| 0D7331 1 1 Lagar
uT H MSX12 (10 wr) 51|0D3209 | 1 | Mecanism complet
50 [0D7331 | 1 | MogwmnHk 52|0D7332 | 1 | Ansamblu lagar
51/10D3209 | 1| Mexarusm & c6ope 53|0KQ538 | 1 | Gamnitura din spuma cu profil rotund 3
52 10D7332 | 1 | MoawmnHmk B cbope 54| 0D6201 | 1 | Unitate filtru
53 |0KQ538 | 1 |[Mpoknagka Kpyrnoro cevenns 3 n3 56| 0D6200 | 1 | Colier de strangere
neHomarepuana 57| 0D5694 | 1 Baza
54 10D6201 | 1 | Kopnyc dunerpa 58 [ 0D2901 | 3 | Surub baza H M6x16 (set de 10)
56 |0D6200 | 1 |XomyT 59| 0KQ363| 3 | Picior
57 [0D5694 | 1 | [OHo 60| 0D3489 | 1 Furtun evacuare 232
58 |0D2901 | 3 | BuHT ¢ wecturpanHoii ronoskoit MEx16 (10 LuT.) 61(0D3211 | 1 | Cot + racord
59 |0KQ363 | 3 |Hoxka 62| 0D3031 | 1 Manson de trecere membrana (set de 10)
60 |0D3489 | 1 | CrvBHoIM Wwnanr @32 63| 0D1155 | 1 | Mansgon de trecere clips
61 |0D3211 [ 1 |MaTpy6ok 1 pasbem 6410D1320 | 1 | Ansamblu cablu monofazic
62 |0D3031 | 1 |MembpaHa kabenbHoi MychTbl (10 LT.) 65| 0D5402 | 1 | Cutie de comanda
63 |0D1155 | 1 |3awenka kabenbHoit MycTbI 66 | OKR665 | 1 | Set butoane circuit imprimat_
64 [0D1320 | 1 | OnHodbasHbIi MpoBog B cBope 671 0KJ586 | 1 | Ansamblu placd de comanda
68| 0D2848 | 5 | Distantier fixare circuit imprimat (set de 6)
6510D5402 | 1| Briok ynpaanerius 69| 0KQ429 | 1 Placa de putere monofazica
66 [OKR665 | 1 | KomnnekT KHOMOK Ha ne4aTHoM nnarte P
70({0D6328 | 1 | Suport componente
67 |0KJ586 | 1 |[lnata ynpaBnexus B c6ope :
68 [0D2848 | 5 |[Mpoknagka Ans kpennexus nnatbl (6 wT.) 7110D3928 | 1 Releu temporizat
69 |0KQ429 | 1 |Mnata ogHOa3HOro NUTaHWs 72|0D1031) 3 | Surub TF M6x10 (set de 10)
70 [0D6328 | 1 | OcHoBaHMe Anst ANEMEHTOB
71 |0D3928 | 1 | Pene BpemeHu
72 |0D1031 | 3 | BuHT TF M6X10 (10 Wwr.)

T5E FR 10 2012




Bua B pa3bope: mexaHuam / Desen descompus — Structura

mecanism






